
Treatment of Hypotension in Infants <28 weeks
v.11-5-20

Clinically relevant hypotension (CRH)
(Delayed CR, Met/lactic acidosis, elevated Cr, low UOP, 

h/o volume loss, NIRS/venous flow data)

NS Bolus 10mg/kg over 30 minutes 
Recommend single bolus only unless 

evidence/suspicion of hypovolemia or blood loss 
Monitor

Start Dopamine 3-5mcg/kg/min
Titrate to keep xBP 24-34mmHg Days 0-3. 

(Consider higher xBP thresholds beyond DOL#3)

Persistent CRH

Persistent CRH with Dopamine 10 mcg/kg/min

Give HCZN 1mg/kg IV x 1 (Test dose)
Consider BMP/Mg, CXR, ECHO

Consider addl inotropes (epi, norepi) or incr Dopa

Low dose HCZN taper: 
After 24h off pressors with nl BP & UOP, start clock:

HCZN 0.5mg/kg/dose IV q12h x 7d,
then HCZN 0.5mg/kg/dose IV/PO q24h x 3d 

Resolved

*

Use caution with 
concomitant ibuprofen 

or indomethacin use 

*

In the first 24 hours:
• <20 MAP- Treat
• 20-25 MAP- High 

suspicion to treat 
based on clinical signs

• 26-30 MAP - Treat for 
clinical signs

Normal MAP increases 
over the first several days 
(5-10 points higher at 72 
hours)

After 8h:
•No incr in xBP &/or

• Incr vasopressor reqment &/or
•No improvement in UOP

Within 8h:
• Improvement in xBP &/or 

•Decr vasopressor reqment &/or
• Improvement in UOP

No further 
dosing

*

Begin scheduled HCZN
0.5mg/kg q12h

If AI recurs, go back to prior effective dose.  
Attempt to avoid increasing dose.


